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Geomeasure _\

Wojciech Sotowski & Joonas Virtasalo

Survey Finnish coastal areas
« Remote sensing T - ' _ S
« Free-fall marine cone penetrometer tests . e et s A .
« Coresamples ~ .

- Laboratory testing of the core samples
« Mechanical properties
 Behaviour under cyclic loading

- Numerical replication of the free-fall
penetrometer tests, new correlations
between the tests and sample properties

- Connecting infrastructure and risks

More: solowski.info/geomeasure
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Free Fall Cone Penetration Test
results example

« 3-4 drops at one site
* Quick measurement
« Characteristic unit properties

« Ground-truthing of seismic profile
Interpretations
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dotOcean Graviprobe 2.0
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Offshore site investigations on board R/V Geomari

Research vessel Geomari, GTK
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Undrained shear strength tests performed on marine clay at the
Inkoo, Kvto, and Pori sites
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Cyclic tests

« Still ongoing
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Fall cone test simulation using GIMP

Displacement Velocity

DB: index.xml DB: index.xml
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Laboratory FFCPT simulation using GIMP
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In-situ FFCPT simulation using GIMP

Mesh
Var: Particle_Mesh/0

Pseudocolor
Var: su/su_ref
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Comparison between GIMP simulation
based on triaxial data and experiment
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Comparison between values obtained with the

improved analytical method of analysing
FFCPT and triaxial test
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Cables on seabed

Gravel

Clay
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